X hits on this document

PDF document

WARNING signals a hazard that could cause serious injury or death, if you do not follow - page 2 / 3

40 views

0 shares

0 downloads

0 comments

2 / 3

Part #

Qty

Description

22491

4

NUT M8-1.25 NYLOCK

80370

1

CPSCR SOCKET M8X20 10X12 SHOULDER

80133

1

CPSCR SOCKET M8X15 10X30 SHOULDER

80589

2

CPSCR M16-2 X45mm HEX HD GR 8.8 PL

78177

2

NUT LOCK INSERT M16

79882

6

BOLT CARRIAGE M10 X25

22527

6

CPSCR M10-1.5x25 HEX HD GR 8.8 PL

69807

12

NUT M10-1.5 HEX GR2 ZN ELASTIC INSERT

35136

1

PIN W/ RETAINER

80397

2

BUSHING RIB PLOW NG ATV

78182

2

WASHER RETAIN RIB PLOW 09

80491

2

BRKT TENSION SPRING PLOW

79469

2

STOP, BLADE, PLOW, ATV

79887

1

LATCH ASSY PLOW FORMED 09

81136

1

SPRING COMP SHLDR LATCH PLOW

79841

1

SPRING COMP LATCH PLOW

79582

1

GUIDE LIFT ROPE FMP

80680

2

SHCS M8x1.25x14 GR 12.9

79969

1

INSTR_PUSH TUBE ASSY_FMP

79970

1

MANUAL OPERATOR PLOW

23960

1

BAG 8X15X3MIL LAS TRANSP

80676

1

BOX KIT PLOW PARTS

Before You Begin

This kit also requires a WARN Plow Blade kit, a ve- hicle specific Plow Mounting kit, and a WARN lifting device such as a winch, electric actuator, or manual lift for raising and lowering the plow. Please contact your nearest dealer for part numbers.

Parts List

Exploded view of assembly 74730

Mounting tabs not in- cluded in kit

Mounting tabs not in- cluded in kit

IWARN® INDUSTRIES

PAGE 2

79969A2

Document info
Document views40
Page views41
Page last viewedThu Oct 27 05:37:00 UTC 2016
Pages3
Paragraphs211
Words1099

Comments